
 
 

 

Treatment Techniques for  
Combined Sewer Overflows 

 
 

A literature study of the available techniques  
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 

 
 
S.M. Scherrenberg 
Master thesis, August 2006 
 



 
 

 

Treatment Techniques for Combined Sewer Overflows 
 

A literature study of the available techniques 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Master Thesis  
Delft, August 2006 
 
 
 
S.M. Scherrenberg 
E-mail: s.m.scherrenberg@lycos.nl 
Student nr.: 1225464 
 
 
 
 
Examination board 
Prof. ir. J.H.J.M. van der Graaf  (TU Delft, Civil Engineering) 
Prof. dr. ir. M.C.M. van Loosdrecht  (TU Delft, Biotechnology) 
Ir. C.M.L. Flamink    (TU Delft, Civil Engineering) 
Dr. ir. J. de Koning    (TU Delft, Civil Engineering) 
[...]
be taken, which makes the process more expensive and difficult.  



CSO Treatment  S.M. Scherrenberg 
 

   
 

37

6 Selection of the treatment processes 
 
 
 
 
 
 
 
 
 
 

6.1 Selection criteria 

When choosing the treatment configuration for CSO water one should take several 
criteria into account. The most important criteria are the quality of the water which 
arrives at the CSO and the amount of overflow water. In the Netherlands the water 
quality of CSO water is not measured, see also paragraph 1.5. The amount of overflow 
water is measured at some locations and can therefore be used. It has to be taken into 
account that due to climate changes more extreme rainfall is expected and therefore 
larger flows can occur. Besides the amount of overflow water, several other criteria are 
important. These criteria are described in the next coming paragraphs without giving 
priority.  

6.1.1 The treatment facility must be able to survive long periods without feedwater 

CSOs occur in the Netherlands between five to ten times a year per location. This 
frequency does not say anything about the deviation of the CSOs during the year and it 
also does not say anything about the duration of a CSO. It does make clear that a CSO 
treatment facility will have no feedwater for most of the year.  
 
A biological system needs feedwater as a food supply for the bacteria. When there is no 
food supply the bacteria will die. A possibility to keep the biology alive is to feed the 
biological system constantly with diluted wastewater, a so-called bleed stream. This 
water is then treated by the biology. The effluent should then be returned to the sewer to 
prevent a continuous flow of water into the receiving water.  
 
Chemicals can get old and lose their reactivity when they are stored for a long period. 
Some coagulants can be maximally stored for half a year. This means that the chemicals 
need to be checked regularly, which will cost money.  

6.1.2 The treatment facility must be able to handle wide variations in flow rate and 
loading rate 

Information about fluctuations in flow rate and loading rate can be found in paragraph 
1.4. Dealing with wide variations in flow rate and loading rate is difficult. An installation, 
for example sand filtration, is designed for a specific flow rate. When more or less water 
needs to be treated the process will not work efficiently anymore. A possible solution is 
building a storage tank in front of the treatment facility. By doing this, variations in flow 
rates can be stabilized and a constant flow can enter the treatment installations.  
 
The first flush effect tells us that a wave front from sewage only can be formed. This 
means that the water, which arrives first at the treatment facility, can be pure sewage. 
After the wave of sewage, diluted water arrives; this can be diluted so extremely that the 
water quality is comparable with rainwater. If a treatment step is designed for sewage 
water, the diluted water will not be treated effectively. When the installation is designed 
to treat rainwater, and sewage water enters the installation instead, it has a high risk of 
clogging. If clogging occurs, no water or just a small amount of water can be treated. As 



CSO Treatment  S.M. Scherrenberg 
 

   
 

38

a result of this CSO water will flow untreated via an emergency by-pass into the receiving 
water. A possible solution is an installation, or a combination of techniques, which is able 
to adjust to different pollution loads. For example a Fuzzy Filter®, which is described in 
paragraph 3.6, can be used, because adjustment of the filter bed porosity is easy.  

6.1.3 The treatment facility must be able to start up within a couple of minutes 

CSOs can occur within minutes after it has started to rain. To prevent untreated water to 
come into the receiving water, the treatment needs to start up within minutes and must 
be able to operate when the water arrives. To be sure that the treatment facility starts 
up in time, sensors need to be placed which measure for example the height of the water 
level in the sewage system.  

6.1.4 Advanced removal of SS is necessary 

Advanced removal of SS does not only decrease the visual pollution but it also gives good 
removal results for many pollutants like heavy metals, PAX, bacteria and viruses, which 
are bound to SS. This is also described in paragraph 1.5. Advanced treatment of CSO 
water will also be necessary in the future to comply with the WFD regulations.  

6.1.5 Chemical dosage needs to be as less as possible 

Like mentioned before, chemicals can lose their reactivity when they are stored for a long 
period. Chemicals can be stored for about half a year. However this is not the only 
problem with chemicals. When dealing with chemicals, special safety measures need to 
be taken to prevent fire, explosions or health risks for the mechanics.  
 
The dosing rate of the chemicals needs to be adjusted to the amount of CSO water and 
the pollution of the CSO water to maintain a constant (optimal) concentration of the 
chemicals. For the measurements of the amount of water a flowmeter is necessary. 
Measuring the pollution will be difficult, because it cannot only depend on the turbidity. 
When the dosing rate is to low the chemicals will not work properly and the pollution will 
not be removed affectively. When the dosing rate is to high the chemicals will react with 
the pollutions, which will be removed, but the residual concentration of the overflow 
water will be to high. As a result of this chemicals will come in the receiving water.  

6.1.6 The treatment facility must have a small footprint and cause no annoyance to the 
surroundings 

Because CSO constructions are often in urban areas, there is little space to place a 
treatment facility. This means that treatment facilities need to be compact or placed 
under the ground.  
 
To prevent annoyance to the surrounding area caused by noise or bad odors, measures 
need to be taken. This can be done by using sound-demping materials and odor 
treatment facilities.  

6.1.7 The maintenance costs need to be as low as possible 

Of course the costs need to be as low as possible, but a good and efficient treatment of 
the CSO water must be the first aim.  
 
To reduce costs, a treatment facility needs to operate fully automatic. An alarm signal 
should be given to the operators when the stock of chemicals is almost empty or when 
there are problems which need to be solved.  

6.2 Selection of treatment processes 
To select a technique for SS removal a multi criteria table is made, see Table 6-1. In this 
table the different techniques which are applied for the treatment of CSO water (chapter 
2 and 3) are compared for the different selection criteria which are mentioned in 
paragraph 6.1. The techniques are graded between 1 and 10. A 10 is given when the 



CSO Treatment  S.M. Scherrenberg 
 

   
 

39

technique satisfies the criteria completely. Each selection criterion weights differently and 
is graded between 2 and 5. The calculation of the final result is done by adding up the 
multiplications of the grade with the factor for a certain technique and dividing the result 
by the summation of the factors. 
 

Table 6-1: Multi selection criteria table 

  
S
u
rv

iv
e 

lo
n
g
 p

er
io

d
s 

w
it
h
o
u
t 

fe
ed

w
at

er
 

H
an

d
le

 w
id

e 
va

ri
at

io
n
 

in
 f

lo
w

 r
at

e 
an

d
  

lo
ad

in
g
 r

at
e 

S
ta

rt
 u

p
 t

im
e 

w
it
h
in

 
m

in
u
te

s 

A
d
va

n
ce

d
 r

em
o
va

l 
o
f 

S
S
 e

tc
 

M
in

im
u
m

 c
h
em

ic
al

 
d
o
sa

g
e 

S
m

al
l 
fo

o
tp

ri
n
t 

an
 n

o
 

an
n
o
ya

n
ce

 t
o
 t

h
e 

su
rr

o
u
n
d
in

g
s 

M
ai

n
te

n
an

ce
 c

o
st

s 
a
s 

 l
o
w

 a
s 

p
o
ss

ib
le

 

Result 

Factor 5 5 4 5 3 3 2  

         

Wetland 4 5 7 3 10 1 8 5.0 
Settling/Storage 

tank 10 10 10 2 10 3 9 7.7 

Sieving/screening 10 10 10 1 10 10 9 8.3 
Netting 

TrashTrapTM 10 10 10 1 10 10 9 8.3 

Vortex 10 6 10 2 10 7 9 7.4 
Lamella 10 7 10 4 5 5 7 7.0 
Actiflo® 7 4 5 8 4 6 5 5.7 

Densadeg® 7 4 5 8 4 6 5 5.7 
DAF 9 6 10 7 7 5 5 7.3 

Direct Sand 
Filtration 8 5 10 8 9 7 6 7.6 

Fuzzy Filter® 10 8 10 8 9 8 6 8.6 
MF 6 5 10 9 6 9 2 7.0 
UF 6 5 10 10 6 9 2 7.2 
         

Activated Carbon 10 6 10  10 7 6 8.3 
Zeolites 10 6 10  6 7 7 7.9 

         
UV 10 6 10  10 8 5 8.0 

Ozone 6 3 5  1 4 3 3.9 
Chlorine 7 4 7  1 5 4 5.0 

 

6.2.1 Wetlands 

It becomes clear from Table 6-1 that wetlands are not an option for the treatment of CSO 
water in the urban areas in the Netherlands. Wetlands have a large footprint for which 
there is no space in an urban area. Another disadvantage is that flow rates should not 
exceed 0,15 m3/ms, see also paragraph 2.1. Nevertheless, when the use of area is not 
an issue and when the amount of overflow water is relatively small this technique is a 
good alternative. One of the major advantages is that a wetland fits perfectly into nature.  

6.2.2 Primary techniques 

Primary techniques can be applied as an individual treatment step or as a pre-treatment 
step for other installations. Primary techniques remove floatables but do not remove SS 
and dissolved substances. Settling and storage tanks do not treat the water to standards 
that will fulfil the WFD requirements, only the spill volume and frequency will decrease. 



CSO Treatment  S.M. Scherrenberg 
 

   
 

40

Storage tanks have a large footprint and are expensive to built. Despite these 
disadvantages settling and storage tanks are built frequently. When a storage tank is 
already built and the overflow frequency and volume are still causing problems to the 
receiving water, the tank should be applied as a pre-treatment step or for example 
lamella can be placed in it.  
 
Screening and sieving systems are small and robust systems which remove large 
pollutants, see also paragraph 2.4 to 2.5. Regularly checks are needed to prevent 
clogging of the screen or sieve when it is not cleaned automatically. The chance of pump 
failure or clogging of pipelines is reduced when using sieving or screening as a pre-
treatment.  
 
The Netting TrashTrapTM system is an inexpensive way of reducing the floatables in the 
CSO water. A major advantage of the Netting TrashTrapTM system is that it can be placed 
inside a sewage pipeline. In this way it does not cause any annoyance to the 
surroundings. The Netting TrashTrapTM system does not require any chemical dosage. 
After one or more CSOs, depending on the situation, the nets need to be replaced. The 
applied net which is filled with floatables can be transported to the rubbish-dump. A new 
net can be placed.  
 
An advantage of a vortex separator is that it has a small footprint. A major disadvantage 
of Vortex separators is that they are designed for a certain flow. The treatment process 
does not function efficiently when more or less water enters the vortex separator. A 
vortex separator does not need any pre-treatment but it only removes the larger 
particles. Because of the earlier stated disadvantage a vortex separator is not reliable 
enough to be used as a pre-treatment step for advanced suspended solids removal. The 
vortex separator will not be described in this research any further.  

6.2.3 Chemically enhanced high rate filtration 

The Actiflo® and the Densadeg® systems use chemicals like polymer and ferric chlorine to 
form flocs which will settle easily. The use of chemicals is a disadvantage because it will 
ask for maintenance and it brings a certain health risk. Another disadvantage caused by 
the use of polymer, is the time which is needed to prepare the polymer. Polymer cannot 
be prepared in advance and it takes about 15 minutes to prepare the solution. This 
means that these installations cannot start up within 2 minutes. An advantage is that 
these systems are small, have relatively high removal efficiencies and can be 
implemented in already existing systems.  
 
The United States Environmental Protection Agency (EPA) writes about the advantages 
and disadvantages of chemically enhanced high rate filtration or ballasted flocculation in 
a fact sheet (EPA, 2003). One of the advantages is that this system requires less area 
compared to a storage tank, which reduces the construction costs. Disadvantages are 
that the start up time is typically 15-20 minutes and that it may take several hours to 
achieve the optimal chemical dosage (EPA, 2003). During storm events the suspended 
solids concentrations vary which requires monitoring and adjustment of the microsand 
concentration and the overflow rate (EPA, 2003). This makes it not applicable for CSO 
treatment and therefore the Actiflo® and Densadeg® will not be described any further in 
this research.  
 
Lamella separation is a part of the Actiflo® and the DensaDeg® system, but it can also be 
used on its own. As was stated in paragraph 3.2 lamella separation reduces the retention 
time with one third to a quarter, compared to the retention time of a conventional 
settling tank. This means that the footprint of lamella settling can be one third to a 
quarter of the area of a conventional settling tank. This reduces the construction costs. 
Lamella separation can be combined with chemical dosage to increase the removal 
efficiencies. An advantage of lamella is that it can be placed in an already existing 



CSO Treatment  S.M. Scherrenberg 
 

   
 

41

storage tank. Because of this advantage the lamella separation will be used in further 
research.  

6.2.4 Dissolved air floatation system 

Dissolved Air Floatation (DAF) systems need more maintenance compared to other 
installations, for example lamella plate clarification. The removal efficiencies which can be 
reached by a DAF system are high but it depends largely on the type of surface of the 
particulate matter. For CSO water this is a changing factor which might result in low 
removal yields. The possibility of low removal rates combined with the hydraulic loading 
rate of 3-10m/h and a theoretical retention time of 20-40 minutes make the DAF system 
not applicable for CSO treatment because the system will be unreliable and has a large 
footprint.  

6.2.5 Filtration techniques 

Filtration techniques will require a pre-treatment to prevent clogging of the filter media. 
Direct sand filtration needs at least screening with a mesh width of 6mm as pre-
treatment. This requirement leaves two options as pre-treatment, namely a sieve or the 
Netting TrashTrapTM system. Because filtration rates will not exceed 10m3m2h, see also 
paragraph 3.5, this technique is not feasible for the treatment of CSO water and it will 
not be described any further in this research.  
 
With a Fuzzy Filter® it is possible to filtrate water with high flow rates, up to 90 m/h. The 
porosity of the filter medium can be adjusted to the size and the amount of the SS 
particles in the water. Pre-treatment is necessary, otherwise the pumps and the filter 
medium will get clogged rapidly. The installation can be switched on and be operational 
within a couple of minutes. Chemicals can be dosed for advanced phosphorous removal. 
It is a relatively small installation which can survive long periods without feedwater. 
Because of these advantages the Fuzzy Filter® will be described further in this research.  
 
When using membrane filtration, at least fine sieving is necessary to prevent clogging. 
Ravazzini et al (2005a) used a fine sieve of 0.56mm, which makes it possible to use a 
sieve or the Netting TrashTrapTM system as pre-treatment. Membranes need to be 
cleaned regularly with chemicals. With membrane filtration advanced removal of SS is 
possible. Experiments with direct ultrafiltration of WWTP-influent were already carried, as 
was mentioned in paragraph 3.7.2 and showed good results. For this reason and because 
of the more advanced removal of SS has ultrafiltration the preference above MF. 

6.2.6 Adsorption techniques 

Activated carbon can remove organic micro pollutants, heavy metals, sulphides and 
nitrogen. Advanced SS removal is needed before the water enters an activated carbon 
filter. SS cause clogging of the filter media. An activated carbon filter has a small 
footprint and can start up within a couple of minutes. The costs can be high because of 
the regeneration of the activated carbon.  
 
Pre-treatment is also necessary for zeolites ion exchange. Zeolite can remove ammonia 
and heavy metals. The installation needs a small footprint comparable with activated 
carbon. The advantage of zeolites is that the regeneration is simple, low priced and can 
be done on site which is not possible for activated carbon. Synthetic zeolites have two 
problems (Metcalf & Eddy, 2003). Two disadvantages are that the resin has a higher 
affinity for sulphate compared to nitrate and that nitrate dumping can occur. The fact 
that zeolites have a higher affinity for sulphur makes it not useful for the treatment of 
CSO, because sulphur will be in the CSO water especially in the first flush. Because 
sulphur concentrations can be high in the first flush, the zeolites can be saturated with 
sulphur and will not remove nitrate anymore.  
 



CSO Treatment  S.M. Scherrenberg 
 

   
 

42

6.2.7 Disinfection techniques 

To have a good disinfection with UV treatment, pre-treatment with a reduction of SS to 
40-80 mg/l is needed. Disadvantages are that UV installations are poor at responding to 
sudden and rapid changes in flow as was described in paragraph 5.1.2. and that the 
lamps foul very rapidly. The advantage is that the installation is small, the start up time 
is within a minute and no hazardous chemicals are added to the water, therefore is UV 
treatment described further in this research. 
 
Ozone is very poisoning and can already be explosive in a mixture with air from 10% and 
higher. This is a major disadvantage because it brings an enormous risk for the 
surroundings when built in an urban area. Therefore, ozone will not further be described 
in this research.  
 
Chlorine is in the world very frequently applied for the disinfection of water. A 
disadvantage is that chlorine is not effective at low dosing rates and carcinogenic by-
products can be formed, see also paragraph 5.1.1. Chlorine has the advantages that it 
also decreases BOD and ammonia concentrations and that it is more cost effective 
compared to other disinfection methods. Because of these advantages chlorine 
disinfection will further be described in this research.  

6.2.8 Conclusion 

Based on earlier mentioned arguments a selection is made of techniques which will be 
further described in the following chapters. The primary techniques are wetlands, coarse 
screens, sieves and the Netting TrashTrap® system. Lamella separation with or without 
chemical dosage will be described. The filtration techniques are the Fuzzy Filter® and 
ultrafiltration. The adsorption techniques, activated carbon and for disinfection UV 
disinfection as well as chlorine disinfection will be used.  
 



CSO Treatment  S.M. Scherrenberg 
 

   
 

43

7 Designs and technical data 
 
 
 
 
 
 
 
 
 
 
In this chapter designs are made of the selected filtration, adsorption and disinfection 
techniques from paragraph 6.2. The calculations are all made for a flow of ±1000 m3/h 
CSO water. The aim of these calculations is to see how large the installations will become 
when this amount of water needs to be treated.  

7.1 Lamella separation 
The flow in a lamella plate settler can be counter current or co-current. For counter 
current (Van Dijk et al. 2004) flow the angle of the plates must be about 55° to 60° to 
ensure sludge removal. For co-current flow de angle can be less, namely 30° to 40°. The 
height is between 1 and 3 meters, the width between 3,4 and 8 meters. The thickness of 
the plates is about 5mm. 
 

 

Figure 7-1: Hydraulic conditions for optimal settling (Van Dijk et al., 2004) 

In Figure 7-1 the hydraulic conditions for optimal settling are presented. The Camp 